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S/NO DESCRIPTION QTY
1 STAND HOLDER 1
2 BOLT M5X30 2
3 LOCK NUT M5 3
4 STAND RUBBER 1
5 STAND 1
6 LOCK NUT M8 9
7 WASHER M8 14
8 PACKING 2
9 BOLT M8X25 2
10 HANDLE LONG 1
11 ENGINE FRAME 1
12 TIE RAP 2
13 HANDLE CLIP 4
14 BOLT M6X20 4
15 HANDLE GRIP (RIGHT) 1
16 SWITCH CABLE 1
17 HANDLE SLIP 2
18 GRIP 2
19 THROTTLE CABLE 1
20 THROTTLE LEVER ASSY 1
21 SWITCH 1
22 SWITCH BRACKET 1
23 BOLT M5X20 1
24 HANDLE GRIP (LEFT) 1
25 THROTTLE CABLE GUIDE PIPE| 1
26 VIBRO MOUNT 4
27 OIL SEAL 15X30X7 1
28 BOLT M8X30 4
29 SPRING WASHER M8 4
30 | SOCKET HEAD BOLT M6X25 4
31 SPRING WASHER M6 8
32 VIBRATION COVER 1
33 BEARING 5202 2RS 1
34 COUNTER WEIGHT 1
35 BEARING 6203 2RS 1
36 HOUSING WEIGHT 1
37 LOCK NUT M12 2
38 SPRING WASHER M12 2
39 WASHER M12 4
40 | SOCKET HEAD BOLT M12X45 2
41 ULTRA FLAT PLATE 1
42 DRIVE AXLE 1
43 CLIP ®12 1
44 BEARING 6001Z2Z 2
45 DRIVE SHAFT 1
46 HOUSING SHAFT 1
47 | SOCKET HEAD BOLT M6X35 4
48 WASHER M6 4
49 BEARING 62012Z 1
50 CLUTCH DRUM 1
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